
    
 

REMEDIATION SYSTEM EVALUATION 
HIGGINS FARM SUPERFUND SITE 

Princeton, New Jersey 
 
 
 
 

  
 
 
 
 

Report of the Remediation System Evaluation, 
Site Visit Conducted at the Higgins Farm Superfund Site 

21-22 August 2003 
 
 
 
 

Prepared by US Army Corps of Engineers 
Hazardous, Toxic, and Radioactive Waste Center of Expertise 

For the US Environmental Protection Agency 
 
 

                                     
 

         US Army Corps or Engineers            US Environmental Protection Agency 
                  

 



This page is intentionally left blank. 



Office of Solid Waste   EPA 542-R-04-034
and Emergency Response                                                                                                                 May 2004 
[...]
and are completed as open holes to total depth.  As such, the deep monitoring wells represent conditions 
over very long vertical intervals.  In 2000, additional monitoring points were installed around the perimeter 
of the site.  These wells were completed as multi-port Westbay wells to depths of approximately 200 feet.  
Water levels are typically not taken from these ports, though they are sampled for chemical analyses. 
 
Static water levels in monitoring points are typically less than 2 feet to over 25 feet below grade at the site.  
Piezometric levels are typically 275-235 feet above sea level.  Ground water flow directions based on 
piezometric levels measured in the RI monitoring wells are comparable for the two depths.  Ground water 
flow is primarily from the north-central part of the site to the south and southeast.  Hydraulic gradients are 
typically around 0.015 ft/ft with steeper gradients near the extraction system and on the western part of the 
site.  At times, the gradients in the central part of the site drop to as low as 0.005.  Hydraulic conductivities 
are highly variable, particularly in the fractured rock.  Slug testing on shallow wells conducted in the RI 
indicated hydraulic conductivities of 2E-3 to 3E-5 cm/sec.  Packer testing on intervals in the deep open 
monitoring wells indicated hydraulic conductivities as high as 4E-3 cm/sec to many intervals (presumably 
essentially unfractured) displaying conductivities of less than 1E-7 cm/sec. Higher conductivities were 
typically identified in the upper 70 feet of the deep wells.  Pump testing conducted at the site yielded an 
estimated transmissivity value of 112 ft2/day.  This value was used in the original basis for the extraction 
well layout.  The Design Basis report recognized that additional wells may be needed to account for the 
uncertainty in the estimated transmissivity. 
 
 

 4



1.5.3.3 SITE CONTAMINATION 
 
Contaminants at the site include, as would be expected given the nature of the release, a variety of organic 
compounds and some metals.  The primary organic compounds found in ground water are tetrachloroethene 
(PCE), trichloroethene (TCE), with lesser amounts of 1,2-dichloroethane (1,2-DCA), cis-1,2-
dichloroethene (1,2-DCE), chlorobenzene (CB), benzene, 1,1,2-trichloroethane (1,1,2-TCA), 1,1,2,2-
tetrachloroethane (1,1,2,2-PCA), and trace amounts of vinyl chloride (VC).  Other contaminants had been 
identified in soils at the site, including pesticides.  Past removal actions by EPA and others have addressed 
the major source areas through the removal of drums and significant soil contamination. 
 
Although characterization done during the RI identified widespread contamination at the site, ground water 
extraction has reduced the on-site extent of contamination.  Whereas, the on-site plume was not initially 
well defined, now several individual plumes appear to emanate from specific past disposal sites.  The 
largest mixed organic compound plume extends southeastward from the Excavation Area apparently 
beyond the Higgins property boundary and has a width of 750-800 feet.  Another mixed organic compound 
plume extends southward from the NJDEP fenced area.  This plume widens southward to over 1000 feet 
due to the source location on the slight ground water divide extending through the site.  Finally, another 
plume, consisting primarily of 1,2-DCA with some 1,1,2-TCA extends westward from an indistinct source, 
perhaps near the Higgins residence.   A geophysics survey in 1996 did not reveal drums in the area. 
 
Given the presence of cis 1,2-DCE and trace amounts of VC, there is possibly some reductive 
dechlorination occurring at the site.   
 
Ground water at the site is largely aerobic and dissolved oxygen levels are typically above 2 ppm, though 
there are some wells with DO concentrations as low as 1-2 ppm.  Iron levels are variable, but elevated in 
some samples.  Eh values are almost all positive relative to the reference electrode.  Elevated turbidity is 
noted from some wells, including some evidence for suspended solids from certain extraction wells.   
Monitoring wells with elevated turbidity over 20 NTU (as of March 2003) include MW-2S, -2D, -3D, -6S, 
-6D, -8S, and -10S.   
 
1.5.3.4 SITE AND NEARBY LAND USE 
 
The region around the Higgins Farm Site is used for agricultural, rural residential, mining, and recreational 
purposes.  There has been an increase in residential development in the area.  The Higgins site is currently 
used as pasture for livestock.  Portions of the Higgins property have been identified as wetlands.  Wooded, 
undeveloped land lies to the south and southeast of the site almost to State Highway 27, though there is a 
law enforcement pistol range in the area.  The Trap Rock Industries quarry uses land to the southwest.  
Areas to the north and east are used for a mix of agricultural and residential purposes.  Most homes in the 
immediate vicinity of the site, with the exception of residences along State Highway 518, have domestic 
water wells.  EPA provided a number of residences along highway 518 with municipal water in a 1990 
interim remedial action.  

 5



  
 

 
2.0   SYSTEM DESCRIPTION 

 
  

 
2.1 SYSTEM OVERVIEW 
 
The groundwater remedy for the Higgins Farm Superfund Site includes the following items: 
 
• groundwater extraction from 20 wells located on site;  
• above ground treatment (equalization, coagulation and precipitation, filtration, ion exchange, air 

stripping, pH and alkalinity adjustment, solids handling, and discharge to a tributary to Carters Brook).   
 
The groundwater treatment system operations began in May 1998.  During the first year system 
commissioning phase, the system experienced hydraulic and process related problems.  The secondary ion 
exchange system was not operating properly and taken off line due to short runs and inefficient operation.  
Metals of interest (iron, manganese, barium, zinc, barium, nickel, magnesium and copper) are generally 
below discharge levels following the weak acid ion exchange resin contactors.  The plant was designed to 
have a maximum capacity of 100 gpm, although the surface water discharge standards in the permit 
equivalent are based on an average effluent flow rate of 75 gpm.  Start up and shake down testing identified 
a maximum capacity of approximately 60 gpm.  Additional problems associated with scaling down stream 
of the reaction tank and clarifier further exacerbated the problem.  The capacity of the well field was 
slightly below the 60 gpm limitation of the plant, and the plant has been able to treat all the water extracted.  
 
Plant operations transitioned to the current contractor Sevenson Environmental Services (SES) in 1999.  
The new operations contractor proceeded to diagnose hydraulic and operational system issues and 
reinforced the previous contractors finding that the chelating ion exchange system was not needed to meet 
metals discharge standards. SES revised the operation of the plant to include more chemical addition to the 
reaction tank to ensure the softening step which was used as a pretreatment step for the ion exchange units, 
maximize iron and calcium removal upstream of the ion exchange beds, resulting in longer filter runs and 
media life.  Pump control wiring and iron fouling in the extraction pumps continue to consume a good deal 
of the operator’s time each day.   
 
2.2 EXTRACTION AND INJECTION SYSTEM 
 
The ground water extraction system includes 20 extraction wells, seventeen of which have been installed in 
a “U”-shaped configuration around the western, southern, and southeastern edge of the site.  These wells 
are typically spaced approximately 150 to 400 feet apart.  Three extraction wells have been installed just 
south and west of the excavation pit area.  The extraction wells are all six inches in diameter and 
approximately 150 feet deep with a screen and filter pack extending from essentially the bottom of the 
borehole to within 5 feet of the surface.  The 20 feet of screen in the interval of unconsolidated materials 
and weathered bedrock has a slot-size of 0.010-inch and is surrounded by filter sand (Morie 00N sand).  
The remainder of the screen set into competent rock had a slot size of 0.100-inch and was surrounded by 
pea gravel.  Following drilling and prior to well construction, 16 of the 20 wells were hydraulically 
fractured to increase flow rates from the wells.  Based on the report prepared by CH2M-Hill on the 
installation of the wells (CH2M-Hill, 1996), the hydraulic fracturing was only partially successful at 
increasing production from the extraction wells and resulted in an average increase of less than 1 gallon per 
minute. 
 
The wells are equipped with Grundfos submersible pumps, with ¾ horsepower motors, that are nominally 
rated for flow at 5 gpm.  The well flows from the western and southern portions of the site are conducted to 

 6



the treatment plant through a combined 3-inch-diameter fiberglass-reinforced plastic (FRP) header pipe.  
Wells along the southeast edge of the site and the three wells near the excavation pit are connected to the 
treatment plant by separate 2-inch-diameter FRP pipe.  Each well has a flow meter, sample port, solenoid-
controlled valve, and pressure gauge.  The wells are completed with a concrete vault with locking metal 
doors.  These vaults do not have a drain or access ladder.  A few vaults have sump pumps.  Piping within 
vaults are heat-traced and insulated.  A separate vault contains the electrical panel for the well or wells 
nearby.  Electrical supply and control wiring are buried.  In 2003, control wiring was replaced at several 
wells with radio communication equipment.  Wiring for the remaining wells was completed in January 
2004.  The antennas need to be protected from damage caused by cattle present at the site. 
 
2.3 TREATMENT SYSTEMS 
 
The Higgins Farm groundwater treatment system was originally designed to operate at 100 gallons per 
minute (gpm).  The actual flow rate varies between 35 and 60 gpm depending on water levels, number of 
pumps operating as well as other factors.  The maximum design influent and discharge concentrations at 
the plant are shown in Table 3.   
 
The treatment system consists of the following elements: 
 

• duplex equalization tanks 
• aerated chemical reaction tank/flocculation tank/clarifier 
• duplex sand media pressure filters  
• weak acid ion exchange system 
• chelating ion exchange system  
• duplex packed tower air strippers  
• VOC off gas venting system to the atmosphere 
• backwash holding tank 
• chemical storage and feed  
• effluent holding tank 
• discharge to Carters Brook 
• filter press system for solids handling 

 
All treatment components with the exception of the bulk chemical (caustic, sulfuric acid) storage tanks are 
housed in the 100' wide x 120' long pre-engineered metal building. 
 
2.4 MONITORING SYSTEM 
 
The monitoring network for the extraction system consists of 21wells; 7 shallow monitoring wells, 8 deep 
monitoring wells, and six Westbay multiport wells.  There are also a number of piezometers installed near 
the wetland areas at the site to determine impact of the ground water extraction on the wetlands.  Standard 
monitoring wells were installed during the RI and are confined to the Higgins property.  The Westbay wells 
were installed in 2000 and all are downgradient of the extraction system with exceptions of WB-11.   All 
Westbay wells are located off the Higgins property with the exception of WB-11 and WB-14.   
 
The shallow monitoring wells are typically screened at depths less than 20 feet.  Deep monitoring wells are 
completed as open holes to depths of approximately 200 feet in competent bedrock. These deep wells 
isolate the unconsolidated materials and weathered bedrock with surface casing.  The Westbay wells each 
have multiple sampling ports at various depths, as described in the Table 1. 
 
 
 
 
 
 

 7



Table 1: Monitoring Zones in Site Westbay Wells 
 

Westbay Well Monitoring Zone Depths (total well depth in parentheses, units are in feet) 
Zone  

 
WB-11 
(194’) 

WB-12 
(160’) 

WB-13 
(200’) 

WB-14 
(200’) 

WB-15 
(170’) 

WB-16 
(172’) 

4  N/A N/A N/A 47.5’ N/A N/A 
3 47’ N/A 56’ 112.5’ 30’ 33’ 
2 94’ 45’ 145’ 154.5’ 115’ 115’ 
1 179’ 145’ 190’ 189.5’ 155’ 157’ 
 
The conventional monitoring wells are sampled semi-annually using low-flow techniques and non-
dedicated pumps.  The Westbay wells are also sampled semi-annually, but samples are obtained using a 
MOSDAX sampler that is lowered inside the Westbay casing and attaches to a sampling port.  The port is 
opened and a stainless steel sample chamber is filled.  No purging is done.  Samples are also collected 
semi-annually from the sample taps on the individual extraction wells.  Samples are submitted for fixed lab 
analyses for volatile organic compounds by EPA method 8260B and metals by EPA methods 6010, 7041, 
7421, and 7470.  Analyses have also been conducted for dissolved gases methane, ethene, and ethane as 
well as chloride, nitrite, nitrate, and sulfate.  Field analyses are conducted for dissolved sulfide, total iron, 
dissolved (ferrous) iron, pH, dissolved oxygen, turbidity, and alkalinity. 
 
 
 

 8



 

Table 2 
Site Cleanup and Treatment Plant Discharge Criteria1,2

Parameter * Cleanup 
Levels 

OU-2 ROD
(µg/L) 2

New Jersey  
Surface Water 

Quality Criteria 
(µg/L) 1

New Jersey  
Maximum 

Contaminant Limit 
(µg/L) 1

Federal  
Maximum 

Contaminant Limit 
(µg/L) 1

Benzene 
Carbon Tetrachloride 

1 
2 

1 
1 6

1 
2 

5 
5 

Chlorobenzene 4 1 4 100 
Chloroform 100 1 - 100 
1, 2 DCA 
1, 1 DCE 

2 
2 

1 6 

1 6
2 
2 

5 
7 

cis-1, 2 DCE 
1, 1, 2, 2 PCA 
PCE 
1, 1, 2 TCA 
TCE 
VC 
bis(2-chloroethyl) ether 

10 
1 
1 
3 
1 
2 
- 

1 
1 6
1 6
1 6
1 
1 
5 

10 
- 
1 
- 
1 
2 
- 

70 
- 
5 
5 
5 
2 
- 

bis(2-ethylhexyl) phthalate 
Hexachlorobutadiene 
Dieldrin 
 

6 
- 
- 

2.5 [625] 6
1 

0.002 [608] 6

- 
- 
- 

6 
- 
- 

Aluminum 
Antimony 
Arsenic 
Barium 

- 
6 
- 

2000 

100 6
5 

0.5 [200.9] 6
28 

- 
- 
 
- 

- 
6 
 

2000 
Beryllium 4 1 6 - 4 
Cadmium 5 1 6 - 5 
Chromium 
Cobalt 

100 
1300 

5 [200.7] 6
10 6

- 
- 

100 
- 

Copper - 5 [200.7] 6 - 1300 
Iron - 300 - - 
Lead 15 0.3 6 - 15 
Manganese - 50 -  
Mercury - 0.2 [245.1] 6   
Nickel 100 13 - 100 
Vanadium - 14 - - 
Zinc - 47 - - 
Cyanide 
 
*BOD5 

-         
 

- 

5.2 
 

25 

 
 

 
 

*Dissolved Oxygen 
pH (units) 

- 
- 

5 
6.5 – 8.5 

  

*PetroHydrocarbons  -  
15 

  

*TOC  - 50   
*TDS  
*TSS  

- 
- 

500 
40 

  
 

*  all concentrations in µg/L except those identified by * are in mg/L 
1 NJDEP Permit Equivalent Table Outfall 001, Higgins Farm SF Site, August 4, 1994  
2 Table 16, Higgins Farm SF Site OU-2 ROD dated 30 September 1992 
6 Concentrations are “Discharge Reporting Levels” (DRL’s) which corresponded to the detection limits using the published 
   analytical method.   

 9



  
 

 
3.0   SYSTEM OBJECTIVES, PERFORMANCE AND CLOSURE 

CRITERIA 
  
  
 
3.1 CURRENT SYSTEM OBJECTIVES AND CLOSURE CRITERIA 
 
The groundwater extraction and treatment systems were installed as prescribed in the ROD for the second 
operable unit (OU) for the Higgins Farm Superfund Site.  The Regional Administrator for the U.S. 
Environmental Protection Agency (EPA) Region II signed the Record of Decision for the Higgins Farm 
Superfund Site on September 30, 1992.  The first operable unit provided for installation of a water line to 
supply area residents with an alternate water supply.  The selected remedy for the second OU, as 
recommended in the FS, included the installation of ground water extraction wells, installation of an on-site 
groundwater treatment facility, and discharge of the water to the on-site pond that overflows into a branch 
of Carters Brook.  The plant effluent is required to meet the stringent surface water quality criteria 
indicated in Table 3.   